LKl KNSTRUKTIVER INGENIEURBAU

TU LABOR FUR BAUPHYSIK
RESEARCH - TESTING - EXPERTISE
Grazl wiww.BAURHYSIK. TUCRASZ. AT

Protocol
Equivalent sound absorption area according to ISO 354
Measurement of sound absorption area per object in a reverberation room
Client: XAL GmbH, Auer- Welsbach- Gasse 36, Date of test: 23.05.2023
AT-8055 Graz
Description: Productname: MOVEIT 25 /45 ACOUSTIC double grid inlay
Testaccording to ENISO 354. Test performed with reduced number of speaker- microphone- combinations.
Object: Structure of the test specimen according to ENISO 354, point6.2.2.
Configuration consisting of a total of 2 pieces of MOVE IT 25 / 45 ACOUSTIC double grid inlay (Dimensions: 2435
mm x 1235 mm, d = 25 mm) randomly distributed at a distance of at least d = 200 cm from each other. Element
consisting of PET felt.
Distance to the floor created with 4 adjustable feet each, consisting of threaded rods and wooden base.
«Test specimen surface perelement (front side): 2x ~3,007 m?=6,01m?
«Distance fromthe floorto the loweredge of the test specimen: ~40 cm
«Construction height: d ~425 mm
+Weight perelement: ~11,58 kg
Due to customer request, the graphical representation of the result deviates with regard to the y-axis distance
according to ENISO 354, point 8.3.
Empty reverberation room: Reverberation roomwith object
Relative humidity: 559 % Relative humidity: 59,0 %
Temperature: 20,3 C Temperature: 20,6 C
Barometric pressure: 97,3 kPa Barometric pressure: 97,3 kPa
Surface area: 6,01 m?
Roomvolume: 2443 m*
Totalroomarea S;: 240,1 m?
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Name of test institute: Laboratory for Building Science
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Figure 1: Exemplary repr ion of the test sp

(does not correspond to the actual installation situation)



